LOMBARDINbup: FOCS Turbo

A KOHLER. COMPE{igine: LDW 1204/T Drawing: D

TIMING/SPEED GOVERNOR
POS. |CODE DESCRIPTION Qty

1 1541.193 rocker arm (inlet/eXhaust) 4
1 6045.112 ROCKER ARM ASS.Y 1
2 850.088 adj.screw 8
3 3240.008 nut M 6 8
4 850.110 adj.screw 4
5 B240.151 nut 4
6 1541.220 inj.pump rocker arn 4
7 8615.105 rock.arm shaft support 5
8 7625.020 washer diam.10,5 5
9 3240.033 nut M 10 5
10 6800.088 stud M 10 X 45 5
12 8430.061 lockpin 4 X 14 1
13 9000.148 plug diam.11 2
14 1970.460 sleeve 1
16 1541.193 rocker arm (inlet/eXhaust) 4
17 1970.461 sleeve 1
18 3580.035 cam (4300 > G/1") 1
19 730.376 screw (unified with that one of pos.D 19a) 1
19a 9730.322 vacuum pump screw (also for vacuum pump adapter) 1
20 1200.233 O ring 40,95 X 2,62 1
21 3800.026 flange 1
2la 3855.134 flange for vaccum pump fitting 1
22 730.416 screw M 6 X 20 3
23 7090.012 contr.gear pulley 1
24 2440.338 timing belt z=113 1
25 1213.303 seal ring 35X52X7 1
26 730.010 screw M 6 X 16 3
27 »690.294 GOVERNOR COVER 1
28 1202.037 rubber o0il seal 1
29 3001.066 ball bearing 1
30 6275.166 plate 1
31 800.061 screw M 6 X 16 3
32 8805.048 weight support 1
34 5401.205 CONTROL SLEEVE 1
34c 352.063 thrust washer 1
35 1585.085 sleeve 1
36 3110.165 thrust roller 1
37 &————— » thrust washer 0
38 820.142 screw 1
39 7625.045 washer diam.11 1
41 3240.033 nut M 10 1
42 7495.010 washer 1
43 6800.090 stud 1
44 4110.009 jockey pulley 1
46 56045.083 ROCKER ARM SHAFT 1
48 K————— » camshaft for wvacuum pump 0
48 1011.643 camshaft 1
49 8430.105 taper pin 8X16 1
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